THE

CARBON
FOOTPRINT

HANDBOOK

Edited by
Subramanian Senthilkannan Muthu

CRC Press
Taylor & Francis Group
Boca Raton London New York

CRC Press is an imprint of the
Taylor & Francis Group, an informa business




CRC Press

Taylor & Francis Group

6000 Broken Sound Parkway N'W, Suite 300
Boca Raton, FL 33487-2742

© 2016 by Taylor & Francis Group, LLC
CRC Press is an imprint of Taylor & Francis Group, an Informa business

No claim to original U.S. Government works

Printed on acid-free paper
Version Date: 20150316

International Standard Book Number-13: 978-1-4822-6222-3 (Hardback)

This book contains information obtained from authentic and highly regarded sources. Reasonable efforts have been
[...]
activities at the sector level. This with consistent environmental data aids in a com-
prehensive and robust way taking into account all impacts of the whole economic
system as boundary. Application of this approach to assess microsystems such as
products or processes is limited, as it assumes homogeneity of prices, outputs,
and their carbon emissions at the sector level. Advantage of input—output-based
approaches is a much smaller requirement of time and manpower once the model is
in place.

The best option for a comprehensive and robust analysis is to combine PA and input—
output methods. Such an approach allows one to preserve the detail and accuracy of
bottom-up approaches in lower-order stages, whereas higher-order requirements are
covered by the input—output part of the model.

f. C footprint standards for products: Carbon footprint of a product involves mea-
suring, managing, and communicating GHG emissions related to the product’s
goods and services. This is based on an LCA from a global warming perspec-
tive. This helps in enhancing market reputation, engaging with suppliers, clients,
and other stakeholders, and more importantly this constitutes a first step toward a
more comprehensive environmental assessment. Three commonly used C foot-
print standards applicable to the product are: PAS 2050, GHG Protocol, and ISO
14067 (Kulkarni and Ramachandra 2009; http://www.pre-sustainability.com/
product—carbon—footprint-standards—which-standard-to—choose).

PAS 2050 has been developed by the British Standards (BSI) and came into effect in
October 2008. PAS 2050 has already been applied by many companies worldwide.

The GHG Protocol product standard was developed by the WRI/WBCSD and tested
by 60 companies in a road test in 2010. The GHG Protocol product standard was
launched in October 2011.




10 The Carbon Footprint Handbook

ISO DS 14067 specifies principles, requirements, and guidelines for the quantifica-
tion and communication of the C footprint of a product (CFP), based on International
Standards on LCA (ISO 14040 and ISO 14044) for quantification and on environmen-
tal labels and declarations (ISO 14020, ISO 14024, and ISO 14025).

All three standards developed on existing LCA methods established through ISO 14040 and
ISO 14044 provide requirements and guidelines on the decisions to be made when conducting a
C footprint study. Decisions involve LCA issues, such as goal and scope definition, data collection
strategies, and reporting. Moreover, these standards provide requirements on specific issues relevant
for C footprints, including land-use change, carbon uptake, biogenic carbon emissions, soil carbon
change, and green electricity.

1.1.4 GHG EmissioNs FROM WASTEWATER SECTOR

GHGs produced during wastewater treatment are CO,, CH,, and N,O. Globally, wastewater is the
fifth largest emitter of CH, and sixth largest emitter of N,O that contributes ~10% of the total CH,
emissions and 3% of N,O emissions, respectively. CH, and N,O emissions are expected to grow
by ~20% and 13% by 2020 (US EPA 2006). GHGs such as CO, are emitted due to (a) treatment
process and (b) electricity consumption (Ramachandra et al. 2014a). The next section discusses
GHGs due to wastewater treatment based on field experiments. Bengaluru city generates ~1200
million liters per day (MLD) of domestic wastewater that gets either partially treated or untreated
and joins receiving surface waters at various locations in the city. This has contributed toward
C footprint.

The GHG emissions of the select treatment plants were estimated based on conventional treat-
ment technologies and the energy units consumed during the operation of the treatment plants. The
direct GHG emissions accounted for CO, generated through organic matter degradation (aerated
tanks-aerobic process), CH, generated from the clarifiers and also from the basins, N,O emissions
from the effluent discharge into surface water bodies and the diesel generator used in the treatment
units. Indirect emissions were calculated from offsite generation of electric power that is consumed
at wastewater treatment plant, which is explained in Section 1.2.

Wastewaters generated from domestic households are a source of nutrients contributing to growth
and development of algae and consequent lipid extraction. The CO, sequestration in algae is accom-
plished by (a) direct sequestration, which comprises the capture of CO, from wastewaters before its
emission to atmosphere and subsequent storage and (ii) indirect sequestration, based on the capture
of CO, that is already in the atmosphere, through photosynthesis. Carbon present in wastewater can
be either inorganic C (carbonic acid/bicarbonates/carbonates) or organic C (dissolved organic acids,
etc.). Many wastewater algae capable of consuming both C forms are called mixotrophic algae and
are extremely beneficial in rapid C fixation and reduction of wastewater C footprint. Often, the
bulk of the wastewater C fixed in the algal biomass is stored in the form of lipids (neutral) that can
be potentially used as feedstock for biofuel as biodiesel and gasoline. The sequestration aspect of
microalgae is discussed in Section 1.3.

Increased and unprecedented population growth has resulted in enormous stress on potable water
from a daily consumption point of view and also with regard to increased wastewater generated by
the city. Land-use analyses show 584% growth in built-up area during the last four decades with
the decline of vegetation by 66% and water bodies by 74%. Apart from these, rapid urbanization in
recent times has led to mammoth wastewater generation. Untreated or partially treated wastewaters
are fed to surface water, leading to GHG emissions. The sustained inflow of untreated or partially
treated sewage to wetlands leads to the enrichment of nutrients such as carbon (C), nitrogen (N),
and so on. Installation of conventional treatment plants has helped in the removal of dissolved and
suspended biological matter, while the effluents are still nutrient-rich and need further treatment
and stabilization (Ramachandra et al. 2014a,b).

R T v ——



The Science of Carbon Footprint Assessment n

Section 1.4 presents the possibility of mitigating GHG emissions from wastewater sector through
integrated wetlands ecosystem. Integration with wetlands (consisting of typha beds and algal pond)
would help in the complete removal of nutrients in a cost-effective way. However, this requires regu-
lar maintenance of harvesting macrophytes and algae (from algal ponds). Harvested algae would
have energy value, which could be used for biofuel production. The joint activity of algae and
macrophytes in the wetland systems helps in the removal of 77% chemical oxygen demand (COD),
~90% biochemical oxygen demand (BOD), ~33% NO;—N, and ~75% PO}~ —P. Implementation of
integrated wetland system helps in treating the water and more importantly in the mitigation of
GHG emissions from wastewater sector.

1.2 C FOOTPRINT OF MUNICIPAL WASTEWATER

Indirect emissions due to electricity consumption (fossil fuel-based energy: coal, gas, oil) in the
treatment plants have been considered along with GHG production during the wastewater treatment
process. Coal-based power generation has been considered, which is the most common in India.
The GHG emitted from treatment plants depends on the technology. The wastewater treated in the
various treatment plants in the city are also sources of CH,. N,0 is formed during the denitrification
processes, while CO, results from both aerobic and anaerobic processes. GHGs such as CO, are
emitted due to (a) treatment process and (b) electricity consumption. During an anaerobic process,
the BOD of wastewater is either incorporated into biomass or is transformed into CO, and CH,.
A small quantity of this biomass is further converted into CO, and CH, via endogenous respiration.
Other emission sources of carbon dioxide are sludge digesters (if operational). But, during aerobic
treatment, CO, is produced through the breakdown of organic matter in the activated sludge pro-
cess and some through the primary clarifiers. CH, can be produced from wastewater directly and/or
from wastewater sludge during anaerobic digestion. The magnitude of methane emission depends
on the nature of environment (redox potential), temperature, and more importantly on the amount of
degradable organic matter in wastewater. N,O gas emanates as a decomposable product of nitrate,
urea, and proteins. Centralized wastewater treatment systems comprise a variety of unit processes,
for example, ponds, lagoons, and advanced treatment technology that might lead to N removal and
discharge to receiving waters. Both nitrification and denitrification occur, to some extent, during the
treatment process. N,O is an intermediate product of both processes and is more often associated
with denitrification.

1.2.1 GHG EmissioNs FOR WASTEWATER TREATMENT PLANT AT BENGALURU

Bengaluru city generates ~1200 MLD of domestic wastewater that gets either partially treated or
untreated and joins receiving surface waters at various locations in the city. The locations of the
treatment plants are depicted in Figure 1.3 and the details regarding the installed capacity and the
technology used are provided in Table 1.1. Most of the treatment plants follow an extended aeration
or activated sludge process. The estimation of C has been performed based on a general mechani-
cally aerated process set up as shown in Figure 1.4.

Methods: The quantification of C footprint has been done through field experiments (during
2012-2013) and also through GHG protocol (as per IPCC 1996; 2006). Preparation of GHG inven-
tory involves:

a. Organizational boundaries: This includes the wastewater treatment plants and the elec-
tricity supply to run the treatment plants.
b. Operational boundaries: This deals with calculation of emissions associated with the
operation/working of the treatment plants.
Measuring direct GHG emissions: Here CO,, CH,, and N,O concentrations are quan-
tified for the operational wastewater treatment plant. CO, emissions as an outcome of



12 The Carbon Footprint Handbook

A A
iKempabuddhi{STP §

" K &lCiValley STP

FIGURE 1.3 Greater Bengaluru and the locations of the existing wastewater treatment plants.

TABLE 1.1
Wastewater Treatment Plants with Their Installed Capacities and the Various
Treatment Technologies Used in Bengaluru

S. No. Location Capacity in MLD Treatment Facility

Bengaluru—CWSS |, 11, 111 Stages

1 Vrishabhavati Valley 180 Secondary: trickling filters
2 K & C Valley | 163 Secondary: activated sludge process
3 Hebbal Valley 60 Secondary: activated sludge process
4 Madivala 4 Secondary: UASB + oxidation
ponds + constructed wetlands
5 Kempambudhi 1 Secondary: extended aeration
6 Yelahanka 10 Activated sludge
process + filtration + chlorination tertiary
Bengaluru—CWSS 1V Stage, Phase |
7 Mylasandra 75 Secondary: extended aeration
8 Nagasandra 20 Secondary: extended aeration
9 Jakkur 10 Secondary: UASB + extended aeration
10 K.R. Puram 20 Secondary: UASB + extended aeration
11 Kadabeesananahalli 50 Secondary: extended aeration
12 K & C Valley 11 30 Secondary: extended aeration
13 K & C Valley 111 55 Secondary: CMAS
14 Rajacanal 40 Secondary: extended aeration

Total 718




The Science of Carbon Footprint Assessment 13

Infltent Mechanical WWTP
| wastewater

FIGURE 1.4 A schematic representation of a mechanical wastewater treatment plant.

microbial C transformation during treatment have not been taken into account based on
IPCC Guidelines as they are biogenic and not from fossil sources.
Indirect GHG emissions: Here emissions occurring due to import of electricity and

steam/gas are accounted and taken into consideration.

¢. Estimation of emissions over time: The GHG emissions have been calculated for 12 months
(to account for seasonal variations, during 2012-2013).

d. Quantification of GHG emissions: This was performed according to IPCC Guidelines for
National Greenhouse Gas Inventories (1996; 2006) for quantification of GHG emissions
from wastewater treatment plants.

1.2.2  QuanTiCATION OF GHG EMIsSIONS IN TREATMENT PLANTS

The GHG emissions for the various treatment plants were estimated based on conventional treat-
ment technologies and the energy units consumed during the operation of the treatment plants con-
sidering the volume of water (functional unit). The direct GHG emissions were accounted for CO,
generated through organic matter degradation (aerated tanks-aerobic process), CH, generated from
the clarifiers and also from the basins, and N,O emissions from the effluent discharge into surface
water bodies and the diesel generator used in the treatment units. Indirect emissions were calculated
from offsite generation of electric power that is consumed at wastewater treatment plant.

The estimation of the wastewater C footprint of the present wastewater treatment plants in
Bengaluru is presented in Tables 1.2 through 1.9. The results show the highest C footprint through
emissions by electricity usage, that is, ~38.4 ktons CO,-eq. The total emission is ~41.53 ktons
CO,-eq., CH, being produced in treatment plants should be captured and used for cogenera-
tion of electricity or can be used as a fuel on site. Although magnitude of N,O generated was

TABLE 1.2
Estimation of Organically Degradable Material in Domestic Wastewater

I 1] m v

Organically
Correction Factor  Degradable Material
Degradable Organic for Industrial in Wastewater (TOW)
Component (BOD) BOD Discharged (kg BOD/year)
City Population (P) (kg BOD/cap/year) into Sewers IvV=IxI1txHl

Bengaluru 8,499,399 12.41 1.25 132,803,109.4




14 The Carbon Footprint Handbook

TABLE 1.3
Estimation of Methane Emission Factor for Domestic Wastewater

Maximum Methane- Methane Correction Emission Factor (EF)
Type of Treatment Producing Capacity Factor for the Treatment (kg CH,/kg BOD)
or Discharge (BO) (kg CH,/kg BOD) System (MCF) H=1xn
Aerobic 0.6 0.05 0.03
TABLE 1.4
Estimation of Methane Emissions from Domestic Wastewater
I 1l i v \% \%! Vil VIl 1X X
=
2 g
) =3 a - — - =4
E 2 § 0 £z £ g 3= N
1] =) s O % T > H] e
-] O 3] 50 > > 3 (O = 5] IS
s o i = A a 2 o0 = S Sy g
< £ - > 9 o) & = > S o <
E S = = >z s = ~ o ] g
3 £ £ B o P w 2T T> o & g
L% == S ek < = - > = x — (&}
= £ £ T 33 3 z& $x £ ¢ g
- " = < [T €2 ~ 5T S = e =~ .
< = XN ) g O T £0C g= ; g
= 23 z = e g 3 g x v g ¢
T ) 5 S e & g&¥ £= 5 5 )
= o k3l 2> o £ =z = 5 x - @)
Q. U S = = 9]
s 5 S A IR & ) v = . ) it
2 < 8 < ‘= 5 7] f% % I g " £
o 2 5 .2 c %7 T < O = L2
P 5 1 2 2 & 5 3 T3 =
£ g 2 ‘€ o= s = s
8 . ] -
£ z
HI 0.3 0.07 0.03 132,803,109.4 0 0
MI 0.5 0.03
LI 0.2 0.1
Avg. 0.333 0.066
Total 86,774 25 2,168,350 2168.35
TABLE 1.5
Estimation of Nitrogen in Effluent
1 11 1 v \% VI \21]
Fraction of Nitrogen
Per Capita Fraction of Industrial and Removed
Protein Nitrogen in Fraction of Commercial with Sludge
Consumption  Protein (Fnpr) Nonconsumption  Codischarged (Default Total Nitrogen in Effluent
Population  (Protein) kg/ kg N/kg Protein Protein is Zero) (N effluent)
P person/year protein (Fnon-con) (Find-com) (Nsludge) kg VI =[x 1 x 1l x IV x V)] -=VI

8,499,399 0.056 0.16 1.4 1.25 0 133,270.58




The Science of Carbon Footprint Assessment 15

TABLE 1.6
Estimation of Emission Factor and Emissions of Indirect N,O Emissions from Wastewater
I u m v v Vi vil il
Emissions
Conversion from

Factor of  Wastewater
kg N,O-N Plants

Nitrogen in Emission into kg (Defaultas  Total N,O Total CO,-eq.

Effluent Factor (kg N,O Zero) kg Emissions kg GWP for N,O kg CO,-eq./  Total CO,-eq.
(kg N/year)  N,O-N/kg N) 44/28° N,O/year N,O/year (IPCC 2007) year tCO,-eq./year
133,271 0.0005 1.57 0 104.62 298 31,176.76 31.18

o TIndicates the division of the molar mass of the gas i.e. N,O by the amount of di-nitriogen. This is found to be [44 (MM of N,0)/28
(MM of N2) = 1.57].

TABLE 1.7

Emissions from Diesel Generator Set during Treatment Process

Total Diesel Consumption (L/year) Emission Factor (tCO,-eq./L) of Diesel Total CO,-eq. (tCO,-eq./year)